
AN ABSTRACT OF THE THESIS OF

C. Thomas Brannan, Jr. for the degree of Master of Science in Radiation Health Physics

presented on June 24,1996. Title: An Investigation of Radioactively Contaminated

Wastewater Reclamation Plant Biosolids.

Abstract approved:
Jac F. Higginbotham

Within the last 15 years, wastewater treatment plants have increasingly begun to

find radioactive isotopes incorporated in biosolids. Regulations concerning the disposal of

radioactive material via sanitary sewer systems were in place since the early 1960's and

recently were further restricted. However, the updated regulations would not have

prevented certain contamination cases, which may predict future incidents and additional
[...]
As previously discussed, according to 10 CFR 20.2003 each of the licensed users

of radioactive materials may legally dispose ofup to 1 Ci/y of 3H, 5 Ci/y of 14C, and 1 Ci/y

of all other isotopes combined into the sanitary sewer, notwithstanding the fact that Good

Samaritan Hospital patient's radioactive excreta are exempt. Even though the regulations

permit such disposal limits, the licensees release extremely small fractions of the legal



26

limit. Oregon State University, having the largest quantity and widest variety of

radionuclides in Corvallis, strictly enforces its no release policy.

Radionuclide' Role2

"Go Tumor and inflammatory lesion imaging

"Sr Bone cancer pain relief

""'Tc Brain, heart, lung, thyroid, gall bladder, skin, lymph node, bone, liver,
spleen, and kidney imaging

i i ith Abdominal infection imaging
Tumor localization

Brain and kidney imaging
Cerebrospinal fluid labeling

Metastatic melanoma imaging
123/ _

Blood pool imaging
Brain, lung and renal circulatory system scanning

Reticuloendothelial system imaging
1251 Osteoporosis detection

Tracer for drugs
Prostate and brain cancer treatment

131/ Thyroid disorders
Brain biochemistry in mental illness

Treating b-cell lymphoma (Monoclonal Antibody)
Lymphoid tissue tumor, hyperthyroidism

133Xe Lung ventilation studies
Regional cerebral blood flow studies

Liver imaging

Table 1. Commonly Used Isotopes at Good Samaritan Hospital for Therapeutic and
Diagnostic Purposes
'(Radiology Department, Good Samaritan Hospital)
2(Binney, 1995)



27

2.4 THE CORVALLIS WASTEWATER RECLAMATION PLANT

Now that general wastewater treatment plant configurations and regulations

binding plant procedures have been discussed, it is possible to go into more detail

regarding the City of Corvallis' Municipal Wastewater Reclamation Plant and upcoming

remediation activities.

The City of Corvallis, Oregon, has one wastewater treatment plant serving

approximately 47,480 residents, according to the Corvallis City Planner. Operators are on

duty 24 hours a day monitoring systems and performing most maintenance duties. The

public is always welcome for informative tours of the facilities during the normal work

week.

2.4.1 History

The Corvallis Wastewater Reclamation Plant (CWRP) was first constructed in

1952. Before the plant existed, the City of Corvallis like most other riverside communities

discharged untreated sewage directly into the Willamette River. The initial plant only used

a primary treatment system consisting of comminution, grit removal and a clarifier, but this

was the beginning of a move to stop pollution release into the river. In 1965, the plant

was expanded to include trickling filters as part of the secondary treatment facilities. An

increase in sewage flow from the growing City of Corvallis, in conjunction with stricter

discharge regulations from regulatory agencies, led to the development of a long range

plan in 1973. The plan was designed to handle the city's wastewater treatment



28

requirements in three separate stages through the year 2005 utilizing expansion and

improvements. Each phase of the plan was to take place in 10 year intervals or as actual

population growth dictated. (City of Corvallis, 1978)

Under the guidance of the consulting and engineering firm Brown and Caldwell,

Contractors, Inc., construction of the first stage began in 1976 under Mayor Donald L.

Walker (1975-1978) in order to expand existing facilities to accommodate about 10

million gallons per day. An activated sludge system was also designed and built in order

to comply with new effluent regulations. At the completion of the first stage in June 1978,

the treatment plant was able to serve a population of 64,000 and the total cost of the

project was $9,193,000 (funded by EPA grants and general obligation bonds). The

second and third stages were designed to accommodate equivalent populations of 84,000

and 103,000, respectively. However, Corvallis population growth projections were

inaccurate and the second and third stages proved unnecessary. Thus far, no further plant

improvements have been made, although the city council recently approved a combined

sewer overflow remediation plan which includes modifications (discussed in section

2.4.1.3 Corvallis' Combined Sewer Overflow Status).

2.4.2 Wastewater Treatment Methods and Layout

The Corvallis Wastewater Reclamation Plant utilizes primary and secondary

treatment processes. Compared to numerous other treatment facilities, it is typical for a

city of equal size. Figure 1. shows the layout of plant systems and influent and effluent

paths which will aid in the discussion. Raw sewage enters the plant through two large



29

TRIM INF Mill

1051'KIING FILTER

ISE

0

RECIPICULA 10
PUMP 0111 10

ill Ilk
INOART11. .

kg- 1
( I

rrl NR
MINI

0/ COI nqINT I
(1,41 ACT
TANK 0

DO
OD

rHIMANT 00
"Ir" 0 Fn.0

00
PRIMARY
CLARIFIER

PREAERATION
AND DRIT
REMOYSI TANK

AN TEA
ORI
CXA OFR

TINT

1111111111111 AMA 11111rAlMIPP11111111nin

1

IIETURT In WU LAW I IF

0111rAl I
On/FAWN

mewl,
1041,10

SECONDARY
DIGESTERS

14151JF NI
FulArInG

PAINT AND
TORE STORAGE

RfOUSATIN0
DATE STRUCTURE

INFLUENT

MOON rnrrot

rinTNI
niro1500
011010N

Figure 1. Corvallis Wastewater Reclamation Plant Systems and Layout (City of Corvallis,
1978)



30

sewer lines, or interceptors, that service more than 38,000 people. At the plant, the

interceptors join to form a single 54-inch diameter pipe. Because no force other than

gravity brings the raw sewage to the plant, the interceptor is located well below grade.

The sewage flows to the influent pumping station where the pumps lift it 37 feet allowing

it to flow throughout the treatment plant by gravity alone. The total pumping capacity is

28 million gallons per day, which is the factor limiting the total peak wet weather flow for

the plant.

As the sewage leaves the pumping station, the flow is divided in two. Halfgoes to

the older primary treatments systems and the other half to the newer primary treatment.

The few differences between the treatment processes, other than age, involve different

sequences and shapes. The old system draws the sewage through an aerated grit chamber,

a comminutor, and a Parshall flume (a specially designed channel to measure flow) to a

circular primary clarifier. The new system's sludge flows through a comminutor, a

Parshall flume, and a preaeration-grit removal tank to a rectangular primary clarifier.

As mentioned in section 2.2.1, sand and other heavy inorganic particles settle in

the aerated grit chamber and preaeration-grit removal tank. They are removed, washed,

dewatered and deposited in a dumpster destined for a landfill. Once in the primary

clarifiers, the sewage remains for one or two hours, allowing organic and inorganic

suspended solids to settle (primary sludge) and floatable materials such as grease to rise.

This primary sludge and scum are pumped to the anaerobic digester. Heretofore, all the

processes have been a part of the primary treatment. Secondary treatment begins with the

primary effluent flowing to the recirculation pump station and distributing it to a pair of



31

trickling filters. Built in 1965, these circular tanks are 160 feet in diameter filled with

eight feet of rock. A slowly rotating distributor sprays the primary effluent over rocks

which are covered with microorganisms that reduce the organic content by almost 50

percent.

After passing through the trickling filters, the filter effluent proceeds to the

activated sludge units. Considered the second phase of the secondary treatment, these

units consist of two rectangular aeration tanks and two circular secondary clarifier tanks.

Naturally occurring microorganisms are also used in the activated sludge process to break

down dissolved organic materials present in the wastewater. However, this process

greatly differs from that of the trickling filters. A steady stream of activated sludge mixes

with the filter effluent in the aeration tanks to form a mixed liquor. Compressed air

agitates the mixed liquor and provides dissolved oxygen needed by the microorganisms to

live. The bacteria in the activated sludge consume most of the remaining dissolved

organic material during the two or three hour time span the wastewater passes through the

aeration tanks.

Mixed liquor flows from the aeration tanks to the secondary clarifiers where the

solids settle out as activated sludge. A portion of the activated sludge is reused in the

aeration tanks to continue the cycle and is called return activated sludge. The excess is

known as waste activated sludge which is returned to the primary clarifiers for removal to

the digester. All sludge and scum in the system eventually reach the anaerobic digester.

The continuous anaerobic digestion process enables bacteria to break down the

sludge and produces methane and carbon dioxide gases. Due to its status as a valuable



32

resource, the methane gas is used as fuel for heating the digester and other components

at the CWRP. Retention of sludge in the anaerobic digester varies from about 21 to 30

days, depending on flows and time of year. The digested sludge is pumped to two 15 feet

deep, 4.4 acre lagoons and allowed to settle. It remains there for up to two years until the

sludge is removed and placed on agricultural fields.

The remaining step in the secondary phase of the treatment process involves the

addition of chlorine solution to the clear effluent discharged from the secondary clarifiers.

Upon chlorination, the effluent remains in a 110 foot diameter chlorine contact tank for a

few hours to kill disease-causing organisms. The chlorine addition is automatically

controlled to ensure the proper degree of treatment.

After flowing through the CWRP, the final effluent is of the very highest quality,

exceeding Oregon Department of Environmental Quality (DEQ) and EPA standards. The

plant protects the environment by removing more than 95 percent of the initial pollution.

A portion of the plant effluent is reclaimed for utility service throughout the plant and

irrigation of the plant grounds. The excess effluent is discharged to the Willamette River,

and, in times of high water, a pumping station diverts the effluent to Dixon Creek, a

Willamette tributary. (City of Corvallis, 1978)

2.4.3 Corvallis' Combined Sewer Overflow Status

Untreated sewage entering the Willamette River has always been a problem for the

City of Corvallis, even with the existing CWRP. During dry weather, the plant adequately

treats all sanitary sewage. However, in certain parts of town where systems for



33

wastewater and storm water are combined, wet weather flows exceed piping and plant

capacity. The overflow containing untreated wastewater and storm water, also known as

a combined sewer overflow (CSO), discharges into the Willamette River. In a typical

year, 425 million gallons of the combined sewage and storm water are discharged to the

river. (Combined Sewer Overflow, 1995a) Currently, the city is working to change this,

prompted by federal and state regulations like the Clean Water Act. The DEQ has

required Corvallis to control CSOs by December 2001. As a result, the city is proposing

to expand treatment levels to include primary treatment of nearly all the wet-weather

overflows. (The City, 1995)

On November 6, 1995, the city council approved a strategy for a CSO remediation

entitled the First Street Relief Interceptor. The plan includes:

New 42 and 36 to 72-inch diameter pipe along First Street from Western

Boulevard to the wastewater reclamation plant

10 million gallon storage lagoon and pump station at the wastewater

reclamation plant

35 million gallon per day CSO treatment facility at the wastewater reclamation

plant

Expansion by 10 million gallons per day of the existing wastewater reclamation

plant

Including storage, pumps, conveyance, and treatment, the estimated cost for the First

Street Relief Interceptor plan is $28,770,000. In order to meet the strict compliance

schedule set forth in the agreement between the City of Corvallis and the DEQ,



34

preliminary engineering and other activities are already under way. (Combined Sewer

Overflow, 1995)

2.5 BIOSOLIDS DISPOSAL

Although wastewater treatment plants vary widely in size, type of treatment, and

system configuration, one aspect they all have in common is the generation of waste. The

hardest part of implementing and maintaining a wastewater facility is the disposal of the

removed material, particularly sludge. (Tchobanoglous, 1987)

2.5.1 Albany Biosolids Contributions

Of course large plants generate greater amounts of sludge than small plants. Large

facilities also have sludge removal techniques that would not be appropriate for small

wastewater treatment plants, and vice versa. Each plant is specifically designed to handle

an estimated volume of sludge generated by the community. However, when a treatment

plant becomes responsible for more sludge than anticipated, sludge removal becomes a

high priority. This is true for the Corvallis Wastewater Reclamation Plant (CWRP).

In 1993, the City of Albany, Oregon, was no longer able to remove sludge

generated by the city because their contract expired with a sludge removal service.

Therefore Albany and Corvallis developed and signed a three year contract allowing the

City of Albany to dispose of their sludge in the CWRP lagoons for a designated cost.

Once every other day from October to June, the Albany Wastewater Treatment Plant fills



35

a tanker truck with sludge and transports it to the CWRP to be deposited in the storage

lagoons. Unfortunately this procedure has put an undue burden on the storage lagoons,

causing them to operate at 160% of their designed capacity. This in turn has removed the

five to eight foot water cap which normally covers the biosolids that have settled. As a

result, odor has increased and the nearby environment is exposed to nearly 6 million

gallons of sludge due to the absence of the uncontaminated water barrier.

Another stipulation of the contract requires the City of Corvallis to assume all

responsibility for the City of Albany's sludge. In order to prevent future final disposal

implications, the incoming biosolids are often tested for nitrogen and heavy metals

content. If the sludge does not meet the requirements, the CWRP has the right to refuse

the shipment.

In December, 1996, the contract expires and once again Albany becomes

responsible for the storage and ultimate disposal of their own sludge. It is uncertain at the

time of this writing whether the contract will be renewed or allowed to end; no decisions

have been made. (Clark, 1996)

2.5.2 Lagoon Storage and Disposal Sites

All the sludge the CWRP creates eventually passes through the anaerobic digester

and is pumped to one of the two facultative storage lagoons. With a total surface area of

4.4 acres and a 15 feet depth, combined storage capacity of the lagoons exceeds 21 million

gallons. This total was designed to include a seven to eight feet deep uncontaminated

water cap, so the lagoons would ideally store a little more than ten million gallons of



36

biosolids. Under normal conditions, the lagoons would be able to store all CWRP sludge

generated over five to six years without any removal. During the summer months,

typically from June to October, the accumulated sludge is disposed of by application to

local agricultural fields. No sense of urgency exists because the lagoons have plenty of

capacity to store sludge generated throughout the winter. However this is not currently

the case because of the Albany wastewater plant contribution. The lagoons exceed

capacity, and it is necessary to empty one lagoon of approximately six milliongallons each

summer. Sludge removal has become a top priority. Even when using three tankers

trucking 15-18 loads per day for 10 hours per day, seven days a week, the goal of